Skidder Parts & Logging Equipment Parts

HOME | FRANKLIN SKIDDER PARTS

Quality Logging Equipment & Skidder Parts at Discount Prices

EZ Shipping to USA, Canada & South America - Warehouses in USA & Canada

Email Us or Call Us at (218) 720-0933 for Part Pricing & Availability

Franklin Skidder Parts - Call For Pricing
 
Qty Part# Desciption
1 001-1474 BUSHING
2 001-1498 PIN S/O
1 0116321 PIN KIT REPLACES 11632
6 024837 SEAL
6 024838 SEAL
2 044918 Rod End
0 053284 SEAL KIT
1 053685 Rotary Tube
1 057364 Rod Connecting
35 1002478 SPRING CLU RET
9 1004673 PIN WELDT, STEERING CYL   S/O
1 1007326 GEAR-SUN
1 1008519 SPRING
1 1012813 SPACER
1 1013437 YOKE
1 1015083 BELL CRANK
1 1015084 BELL CRANK
1 1015106 CAP-OIL INLET
1 1016127 NUT CYL
1 1016494 NUT-CYL
3 1016855 PIN-CYLINDER
0 1017428 RING RETAINING
1 1017522 HANDLE S/O
0 1017859 SPINDLE & SLINGER WELDT
1 1017937 GASKET CONTROL VALVE S/O
5 1018050 SPRING
45 1019017 SPRING
18 1019123 PLATE DRIVE
2 1021365 PIN TAPER LOCKING
1 1022129 GASKET
2 1022130 GASKET SEPARATOR PLATE
2 1022131 GASKET CONTROL VALVE
2 1024492 CABLE,BATTERY   15 1/2"
1 1025420 HOSE,HEATER 5/16 X 16
1 1025678 COVER
1 1026226 CONNECTOR FLEXIBLE 17 OAL
2 1026969 SHIM .005
2 1026973 SHIM .007
1 1027300 SHIM ALUM BROWN .010
1 1027314 CONNECTOR   S/O
0 1027658 PROTECTOR MUFFLER
1 1028278 YOKE 4C
1 1031862 GEAR SUN 14T
0 1035420 CABLE BATTERY 2/0,11 1/2"
2 1037110 PLATE CLU BACKING
1 1037378 SLIP YOKE ASM, 4C
1 1040451 SLIP YOKE ASM, 5C
4 1041037 PIN WELDT
1 1041658 SHAFT MID FLBD
2 1041659 KNOB
2 1042643 CLIP TANK COVER
3 1047263 STAKE NUT
1 1047620 NUT, SPINDLE
1 1048027 PIN
1 1048940 BOLT, GRAPPLE WEDGE PIN
1 1048963 WASHER
1 1049263 SLEEVE, SLACK ADJUSTER
1 1049577 PIN, BOTTOM ARTIC        S/O
1 1050646 PIN, RESTRAIN BUCKET
1 1050650 COMP PLATE, SPRING DISC
1 1050651 FRICTION DISC PLATE
2 1051817 NUT, COMPRESSION LOCK
45 1051940 BUSHING
1 1051942 PIN BOTTOM ARTIC
4 1058228 PIN BOOM
1 1058821 YOKE, PTO (4C; 1 3/8-10)
2 1059017 KIT STEERING PIN
1 1062188 ROD BRG ASM 3.5"
1 1062290 STRAP DOOR
1 1063063 DECAL, FRANKLIN STRAIGHT YELLO
1 1063073 7C YOKE PILLOW BLOCK
1 1063827 GASKET
6 1064434 PIN, CYL ROD-END
0 1065370 BATTERY CABLE 37 1/4 S-2'S
2 1300181Z Miscellaneous Parts
1 13001812 Thermostat
1 141289 PIN DOWEL 1/2 X 1 3/4
6 145643 BALL STEEL .375          QB
2 145655 BALL STEEL .4375
4 1500105 SCREW 3/8 X 1 FL SOC HD
2 1500107 3 7\8" MUFFLER CLAMP
3 1500112 #36 HOSE CLAMP
1 1500113 HOUR METER
1 1500121 RELAY
2 1500127 Franklin Part
0 1500128 SWITCH ELEC DISCONN
1 1500133 FAN
3 1500136 BALL JOINT
0 1500148 U JOINT 5C
0 1500209 NUT WHEEL MT
0 1500284 PLUG 1/2 MAG SOC HD
0 1500374 CONE BRG
0 1500376 CUP BRG
0 1500377 CUP BRG
0 1500380 CONE BRG
0 1500393 CONE BRG
0 1500395 CUP BRG
0 1500413 BRG PN
4 1500446 NUT LOCK 1
2 1500449 SEAL OIL
12 1500456 RING SEAL
1 1500459 CONE BRG
2 1500460 CUP BRG
1 1500461 SHIM .005
2 1500462 SHIM .007
3 1500463 SHIM .020
3 1500464 GASKET COVER
1 1500474 SEAL OIL
2 1500518 RING SNAP
7 1500524 O RING
5 1500525 RING SEAL
3 1500526 O RING
5 1500527 RING SEAL
3 1500618 U-JOINT 6C
1 1500619 YOKE SLIP ASM 6C S/O
6 1500758 KIT VALVE LINK S/O
6 1500842 BOLT WHEEL MT
3 1500879 KNOB
2 1500965 KIT SEAL
4 1500968 KIT SEAL S/O
1 1501008 GASKET COVER T/C
3 1501018 SEAL,OIL
1 1501027 RING SNAP
2 1501183 NUT LOCK 1 1/2 NF
1 1501185 PIN PIVOT
2 1501192 BUSHING, STEEL  (BOOM)
1 1501194 PIN-BOOM
2 1501202 BUSHING, STEEL  (BOOM)
1 1501238 BUSHING
3 1501522 UNION BULKHEAD 5/8 JIC
8 1501537 BOLT 5/16 X 7/8 NF FRY HD
1 1501664 Kit
5 1501939 WASHER FLAT 1 HARD
1 1502061 U-JOINT 6C
2 1502134 KIT S/O
2 1502199 3" MUFFLER CLAMP
1 1502685 RING SNAP
9 1502686 NUT LOCK 3/4 NF
19 1502808 STUD, WHEEL MT
3 1502958 O RING
4 1503122 SPRING DUMP VLV
12 1503182 WASHER COPPER 3/8 ID X 3/4
0 1503535 MUFFLER 170
0 1503541 HOOK CABLE 1 1/2
0 1503577 HOSE CLAMP #6
2 1503609 PLATE STEEL CLU
2 1503776 SEAL OIL
0 1503778 SEAL
2 1503966 CAP PIPE 2.5
6 1503992 BOLT 7/8 X 9 5/8 NF GR8
2 1504020 SWITCH TEMP
2 1504021 LIGHT PILOT, RED LENS
2 1504022 SWITCH TEMP
1 1504148 HOSE RAD
0 1504477 ARM WIPER BLADE
5 1504542 BLADE WIPER
1 1504557 BOWL
2 1504578 BRG BALL
6 1504606 BOLT 1/2 X 1-1/4 NC FL SOC
1 1504625 DETENT ASSY
2 1504627 RING QUAD
3 1504648 WIPER ROD
6 1504649 SEAL
6 1504650 SEAL
1 1504652 SPRING
6 1504701 SEAL
2 1504842 3 1/2 INCH BAND CLAMP
5 1504896 RING QUAD
5 1504897 RING QUAD
4 1504898 RING QUAD
8 1504918 FILTER SEC S/O
0 1504946 SWITCH PRESS
9 1505190 FILTER, PRIMARY, AIR
4 1505193 SECONDARY FILTER, AIR
1 1505365 PEDAL ACCEL
0 1505394 CABLE
8 1505397 BRG CONE
8 1505398 BRG CUP
1 1505418 SOLENOID SWITCH
1 1505482 KIT SERVICE
2 1505507 BALL JOINT
4 1505616 BUSHING 1 7/8 X 1 1/2 X1 1/2
4 1505620 SPRING
2 1505628 NUT LOCK HEX 2
2 1505654 SEAL OIL
2 1505683 KNOB
6 1505703 ELBOW 90
2 1505721 KIT SERVICE
1 1505727 KIT S/O
0 1505761 KIT SERVICE S/O
1 1505768 CAP FUEL TANK S/O
1 1505984 STRAINER 8
1 1505993 FILTER SUCTION STRAINER 2
2 1506174 FITTING 1/4MP X 5/16 HOSE BARB
3 1506186 KIT USE 1512662
1 1506320 GASKET S/O
7 1506336 PIN,SPRING 3/8 X 3
12 1506338 BOLT FERRY HD 3/8 X 1 3/4 NF
6 1506392 BOLT SADDLE 1-14 X 10.5 GR8 HX
1 1506476 SWITCH,BAT IGN
1 1506504 BREATHER
6 1506591 NUT,LOCK 1 NF GR 8
10 1506607 WIPER,CANNED
1 1506609 CAP W/DIPSTICK
1 1506946 BLOCK CUSHION
1 1506962 HOSE,RAD 2 X 2 1/4 X 8 1/2
2 1507008 KIT,SEAL FOR 1026725 S/O
2 1507009 KIT,SEAL FLOW DIVIDER S/O
1 1507031 BELT ALTERNATOR 4-53T
9 1507032 FILTER,OIL CUMMINS
3 1507033 FILTER,FUEL CUMMINS (PRIMARY)
3 1507034 FILTER,FUEL CUMMINS (SECONDARY
1 1507044 RING QUAD
0 1507066 ELEMENT FILTER S/O
1 1507080 CYL MASTER
12 1507126 SPRING
2 1507155 VALVE RELIEF HI FLO S/O
2 1507164 KIT SEAL RELIEF V50 S/O
7 1507165 KIT SEAL VLV SEC V50 S/O
2 1507180 KIT SPOOL SEAL RET S/O
2 1507193 KIT SEAL MN RELIEF ASM S/O
6 1507207 KIT REPAIR S/O
2 1507389 FILTER, WATER ELEMENT (ENGINE)
6 1507510 SLEEVE WEAR
3 1507777 ELBOW 90 SWIVEL 3/8FPX3/8MP
1 1508165 U JOINT 6-C N/GREASE
1 1508346 SEAL OIL
1 1508374 PIN SPRING DOOR HANDLE
2 1508427 ELEMENT FOR 1508426 S/O
1 1508438 ELEMENT S/O REPLCS 1506344
0 1508497 LOCK DOOR ASM LH
12 1508543 BOLT 3/8-24 X 2 NF GR 8 FRY
2 1508567 FILTER S/O  (OIL) (ENGINE)
1 1508580 SWIVEL IN-LINE 1MJIC X 1FJIC
4 1508585 KIT EXHAUST BOOT 3 1/2
1 1508674 SEAL, AXLE 255
2 1508757 ELEMENT S/O
4 1508771 O RING S/O
1 1508772 COUPLING S/O
1 1508795 KIT SEAL S/O
1 1508928 STRIKER INTERNAL THREADED
6 1509303 U JOINT 5 C N/GREASE
2 1509343 SEAL OIL
1 1509360 CAP ASM
2 1509367 SLEEVE WEAR
1 1509368 SEAL OIL
1 1509413 SEAL OIL
0 1509596 HOUSING S/O
1 1509756 ROCKER SWITCH
5 1510008 KIT SEAL
0 1510132 OIL SEAL
1 1510300 KIT SEAL, FLOW DIVIDER
5 1510437 BUSHING, BALL
1 1510689 CLUTCH DISC, DRIVEN MEMBER
2 1510722 CANNED WIPER
0 1510828 PULL COIL TIMER MODULE FOR CEG
1 1510834 CLEVIS
1 1510972 PUMP, STEERING
2 1510973 U-JOINT, 7C PERM-LUBED
1 1510999 7C STUB YOKE 16 ISP
1 1511000 7C SLIP YOKE 16 ISP
2 1511142 HEATER, M8100 W/SWITCH
2 1511372 BALL JOINT
1 1511412 KEY SWITCH
1 1511419 FUEL SHUT-OFF ELECTRIC
1 1511425 BREAKER, CIRCUIT
1 1511426 BREAKER, CIRCUIT
1 1511427 BREAKER CIRCUIT
2 1511443 SPRING,COMPRESSION
1 1511506 CIRCUIT BREAKER, 105 AMP
2 1511549 NUT
2 1511550 WASHER
2 1511552 CAPSCREW, SOC HD
4 1511558 BUSHING
2 1511571 CONNECTOR, FLEX SS 13" OAL
2 1511723 FACE SEAL
1 1511732 EXPANSION BLOCK
1 1511963 KIT PACKING
1 1512042 VALVE
1 1512043 VALVE
6 1512179 FILTER, FUEL
5 1512180 FILTER, OIL
0 1512566 FILTER
2 1512695 STRG PIN LOCKNUT (USE 1067974)
0 1512730 RELAY
2 1512846 CANED WIPER
2 1512847 BUFFER RING
2 1512848 ROD SEAL
1 1512849 WEAR RING
2 1512861 UNITIZED PISTON 3 1/2"
2 1512862 VALVE, SOLENOID
1 1512867 RUN/PARK-SWITCH
2 1512870 ROD SEAL
2 1512871 BUFFER RING
1 1512949 SENDER, TEMP
1 1512950 SENDER, PRESSURE S/O
1 1513055 VALVE, 3/8 SHUTTLE
1 1513096 FUEL PUMP, ELECTRIC
1 1513104 WEAR RING, GLAND
3 1513108 KEY, CH751
12 1513109 PAINT, 2000 SERIES GREEN SPRAY
10 1513127 KEY, CH535
2 1513159 PRIMARY AIR FILTER
2 1513160 SECONDARY AIR FILTER
2 1513180 U-JOINT 4C
0 1513417 OIL SEAL
1 1513488 SOLENOID VALVE ELECT ON/OFF
0 1513834 SOLENOID
0 1514016 CARTRIDGE
1 1514091 PIVOT MOUNT ASM
1 1514092 DRIVER PIN
1 1514095 PIVOT DRIVER
1 1514106 BOOT
0 1514439 PUMP (SAME AS 1505774)
0 1514534 PUMP (SAME AS 1508606)
0 1514535 PUMP (SAME AS 1510050)
0 1514536 PUMP (SAME AS 1506364)
0 1514538 PUMP (SAME AS 1508433)
0 1514691 SET SCREW
0 1563360 Franklin Part
12 191758 FTG GREASE 1/8 ST
2 2000615 CONE BRG
1 2001285 SHIM .005
2 2001289 SEAL OIL
0 2001311 O RING
1 2003564 SHIM .007
1 2003565 SHIM .020
2 271781 BOLT 3/4 X 4-1/2 NC
5 273352 FTG GREASE 1/8 X 90  EX LONG
0 455996 (1502686) Nut Lock 3/4
10 9422224 PIN,SPRING 1/2 X 1 1/4
0 99665 Franklin Part
1 1048746 7c End Yoke Sub
1 1050048 Pin Boom
1 1501205 Unknown Part
1 1503360 Bolt
3 1503776 Oil Seal
3 505070 Bolt
1 507035 Belt
3 1507587 Filter
2 1509342 Unknown Part
1 1514563 Unknown Part
2 200614 Ring Seal

 

 

Duluth, Minnesota  |  USA  |  P: (218) 720-0933  |  F: (218) 260-4645  |  E: Email
SkidderParts.com 2009 - Forestry Equipment Sales - All Rights Reserved